Williams F1 Garden Tractor

(before 2007)




1 |3270233W1 | CHASSIS C-SERIES MK3 WILLIAMS

2 | 32702501 NEW PART NO: 32702500 STEERING ARM ASSY

3 | 088002400 WASHER - 10.8ID X 20.70D X 2MM THICK

4 | 018005000 M10 X 60MM - COACH BOLT ZINC/CLEAR

5 | 04886100 M10 NYLOC NUT

6 | 088000500 WASHER - 19MM X 2MM

7 1049381100 M12 NYLOC NUT

8 07921200 19MM EXTERNAL CIRCLIP

9 |10802200 FRONT WHEEL BEARING

10 | 14811800 HUB CAP (MOULDED)

11 | 30128100 HUB CAP WASHER, FRONT WHEEL

12 | 088001200 NEW PART NO: 088003600 WASHER —M12X24X1.6
13 | 088000500 WASHER - 19MM X 2MM

14 | 32701100 FRONT WHEEL RIM ASSY

15 | 14889200 WHEEL VALVE

15 | 19802800 TRACTOR FRONT TYRE 15X 6

16 | 327014700 AXLE BEAM, C-SERIES & 20/50

17 | 30127900 WASHER - 32 X 19.5

18 | 018002500 M10 X 90 - HEX HEAD BOLT

19 | 31302400 ROSE JOINT BOSS

20 | 327008900 NEW PART NO: 327015100 L/H STUB AXLE

21 | 327009000 NEW PART NO: 327015200 R/H STUB AXLE

22 | 31318300 M10 TRACK ROD

23 | 04872100 M10 LOCKNUT

24 | 10872600 10MM ROD END

25 | 31337100 ROSE JOINT SHOULDER BOSS (LONG)

26 | 31302900 NEW PART NO: 183016900 TRACK ROD END SPACER
27 | 088002400 WASHER - 10.8ID X 20.70D X 2MM THICK

28 | 04886100 M10 NYLOC NUT

29 | 3011363WO0 | MK3 C SERIES BONNET HINGE BRACKET WILLIAMS
29 | 3011364W0 | MK3 CSERIES BONNET HINGE BRACKET WILLIAMS
30 | 25805200 SPRING

31 |3011365WO0 | L/HBONNET STOP MK3 PLASTIC BON WILLIAMS
31 |3011366WO0 | R/H BONNET STOP MK3 PLASTIC BON WILLIAMS
32 | 27115500 301052700, NEW PART NO: 327014600 FRONT AXLE PLATE ASSY
33 | 08819501 NEW PART NO: 08819500 WASHER ZINC PLATED
34 | 01902300 BOLT - M8X25MM ROOFING BOLT

35 | 01820600 BOLT - 5/16UNF X 1.1/4 HT Z/P

36 | 088003700 WASHER-M8 X 21X 1.6




37 | 04827500 NYLOC NUT 5/16 UNF

38 | 189507400 DECK TENSION CRADLE ADJUSTER NUT

39 | 048002000 NEW PART NO: 049382500 M16 HALF NUT

40 | 148014400 STAINLESS STEEL BULLBAR PLASTIC END CAP

42 | 31805600 318963200 NEW PART NO: 318963201 C SERIES PTO ROD
43 | 327028000 NEW PART NO: 327807600 BULLBAR ASSY

44 | 327365700 2005 DECK TENSION CRADLE WELDED ASSY




November 2003

2422 HIWIN ACTUATOR G008 00,51

& ~—23




1 405007300 | 2002 COUNTAX BONNET C300,C400,C600, 20/5

1 405007400 | 2002 COUNTAX BONNET C800

2 149501400 | WF1600H BONNET SIDE BADGE (LARGE)

3 149501600 | OBSOLETE

4A 148012300 | FIR TREE FIXING FOR V2050

4 448008400 | LIGHT - C SERIES

5 448008500 | BULB - C SERIES

6/7 148013500 | CSERIES LH LIGHT CAN

8 148014100 | SIDE PANEL LH C SERIES

8A 148014200 | SIDE PANEL RH C SERIES

9/9A 301137600 | CSERIES FRONT SIDE PANEL FIX BRACKET L/H
10/10A | 301137200 | COMMON FRONT SIDE PANEL FIXING BRACKET L/H
11 148013400 | CSERIES BONNET LENS

12 14800800 CENTRE RUNNER MAT

13/13A | 148010900 | NEW PART NO: 148992100 L/H C SERIES SELF ADHESIVE MAT
14/14A | 327177700 | MANUAL RUNNING BOARD R/H, FROM 11/01

14 327177800 | NEW PART NO: 327177300 L/H ANGLED RUNNING BOARD ASSY
16 307188100 | HE DECK ACTUATOR COVER 2002

17 327363500 | ACTUATOR MOUNTING BRACKET

18 183028100 | UNIVERSAL ACT ATTACHMENT BODY - AUG 03

18 189498600 | LINAK ACTUATOR ADJUSTER BOSS

19 049381200 | NUT M12

21 187184900 | DECK LIFT ACTUATOR ADJUSTMENT SCREW

21 448008601 | ACTUATOR

21 448015700 | ACTUATOR HIWIN

22 018002400 | M10 X 55 - HEXHEAD BOLT

23 088002400 | WASHER -10.8ID X 20.70D X 2MM THICK

24 301055001 | D&K1850/A2050 DECK LIFT ACTUATOR ARM

24 307192400 | UNIVERSAL DECK LIFT ARM - HIWIN ACTUATOR

25 04886100 M10 NYLOC NUT

26 327023302 | CHASSIS C-SERIES

27 271004500 | OBSOLETE

28 271004300 | NEW PART NO: 328958600 FWD PEDAL ASSY

29 31854000 ENGINE PULLEY SPACER

30 271004400 | ALUMINIUM REVERSE PEDAL

31 174009000 | OBSOLETE

32 409427400 | NEW PART NO: 409429500 PEDAL CASSETTE ASSY
33 31330502 NEW PART NO: 31330500 ENGINE PULLEY, MAGH STOP CLUTCH
34 04822300 FULL NUT HEAX M8 Z/P




35 01935700 M8 X 35MM BOLT COMPRESSOR 11/95

36 44936100 ELECTRIC CLUTCH MAGSTOP

37 183017300 | FOOT CONTROL C SERIES FWD/REV TRUNNION

38 08819501 NEW PART NO: 08819500 WASHER ZINC PLATED

39 327361400 | 2002 CASSETTE FORWARD/REVERSE ROD ASSY

40 01831000 7/16 UNF X 4.5 - BOLT

41 301137900 | ZINTEC HEAT SHIELD - GCV520 /530

41 301138000 | ZINTEC HEAT SHIELD - GXV620

42 307199700 | 2004 COUNTAX HEATSHIELD

43 328956300 | 328956301 NEW PART NO: 401007001 EXHAUST

44 327026300 | HONDA GXV530 & GCV520 EXHAUST WELDED ASY

44 327026400 | HONDA 18/20HP EXHAUST PIPE

46 028000200 | NEW PART NO: 019479400 M6X20MM LONG SOCKET SCREW
47 08827800 NEW PART NO: 08874300 7% T4 HP WASHER

48 048000900 | NEW PART NO: 049381900 M6X3MM CAPTIVE NUT
49 02941000 BOLT M8 X 45MM (VAC)

51 01852000 BOLT M8 X 70MM COACH BOLT

52 31322200 TRANSAXLE DEFLECTOR SPACER

53 04850600 NEW PART NO: 04920100 M8 NYLOC NUT

54 048001700 | M8 PHILADAS SELF LOCKING NUT ZINC PLATED

55 089418600 | WASHER - M8 X 25 X 3 UNPLATED

56 018005100 | M4 X 16 - SOCKET HD COUNTER SUNK SCREW S/C

57 09853400 NEW PART NO: 09853401 KEY AMERICAN SPEC ROUNDED
58 01848700 3/8UNC X 11/4 BOLT BZP

59 02825900 NEW PART NO: 028893500 SCREW HEX HEAD M8X20
60 149501500 | OBSOLETE







1 14938700 NEW PART NO: 148015200 STEERING WHEEL CAP
2 02826000 BOLT - M8 X 25MM

3 08819501 NEW PART NO: 08819500 WASHERS 5/16 ZINC PLATED
4 149511000 WILLIAMS STEERING WHEEL ONLY

6 028663300 NO 10 X 1/2" FLAT ENDED SELF TAPPERED SCREW
7 14801800 NEW PART NO: 149588800 STEERING COLUMN UPPER BUSH
8 3270284W1 OBSOLETE

9/10 14859200 NEW PART NO: 148986300 KNEE PAD R/H

11 14810400 CONTROL KNOB (THROTTLE CABLE)

12 02826300 M4 X 12 POZI PAN S/S ZINC PLATED

13 04826400 M4 NYLOC NUT

14 08826200 M4 FORM A WASHER BZP

15 12863100 NEW PART NO: 12860100 RIVET ALLOY POP

16 528005400 NEW PART NO: 528005401 THROTTLE CONTROL
17 31328400 STEERING COLUMN C-SERIES

18 07823800 CIRCLIP 5/8 EXTERNAL

19 213112100 STEERING GEAR

20 08822700 WASHER 5/8 T3 LP

21 18401500 STEERING ROD SPACER

22 04850600 NEW PART NO: 04920100 M8 NYLOC NUT

23 10801700 COLUMN LOWER BEARING

24 11867100 HOSE CLIP (SPRING TYPE)

25 14803200 FUEL FEED PIPE

26 11856900 JUBILEE CLIP (FUEL TANK HOSE)

27 327015800 C SERIES 17T STEERING QUAD

28 02825900 NEW PART NO: 028893500 SCREW HEX HEAD

29 31337400 STEERING RACK PIVOT

30 018005300 M10 X 65MM HEX HEAD BOLT

31 11808600 GREASE NIPPLE

32 31337500 STEERING SUPPORT BOSS

33 27102400 DISCONTINUED

34 088002400 WASHER - 10.8ID X 20.70D X 2MM THK

35 04886100 M10 NYLOC NUT

36 313007800 TRACTOR STEERING LINK ROD

37 10872600 10MM ROD END

38 04872100 M10 LOCKNUT

39 4886100 OBSOLETE

40 088002400 WASHER - 10.8ID X 20.70D X 2MM THK

41 31302900 NEW PART NO: 183016900 TRACK ROD END SPACER




42 31339600 NEW PART NO: 189513700 ROSE JOINT SPACER
43 149495900 NEW PART NO: 148015900 R/H SIDE PANEL

45 RCL290058-00 | CHOKE CABLE

46 458141200 NEW PART NO: 458141201 SEALED BATTERY
47 148015400 FUEL TANK WITH HOLE FOR GUAGE 03

48 52803100 FUEL TANK CAP

49 301139400 C/X SERIES FUSEBOX HOLDER

50 307187400 2002 FUEL TANK AND FUSE HOLDER BRACKET
51 448009400 NEW PART NO: 448009402 MAIN PCB

51 449560700 NEW PART NO: 449560702 DIAL HEIGHT PCB
52 02825900 NEW PART NO: 028893500 SCREW HEX HEAD M8X20
53 08819501 OBSOLETE

54 04850600 NEW PART NO: 04920100 M8 NYLOC NUT

55 307199500 OBSOLETE

56/56A | 448010600 NEW PART NO: 449665300 FUEL LEVER SENDER
57 301069200 D1850 RELAY MOUNTING PLATE







1 149500300 | NEW PART NO: 148002000 SEAT

2 301179W0 | SEAT PLATE R/H WILLIAMS

3 301180WO0 | SEAT PLATE L/H WILLIAMS

4 12824400 POP RIVET - 5MM X 10MM

5 25831100 SPRING

6 30203100 SEAT HANDLE

7 08868700 STARLOCK WASHER 1/4

8 301177WO0 OBSOLETE

8 301178W0 OBSOLETE

9 14848500 TOOL TRAY

10 | 32722500 PTO ENGAGE BRIDGE

11 | 258000600 | SPRING - HANDBRAKE BLOCK TORSION

12 | 02825900 NEW PART NO: 028893500 SCREW HEX HEAD M8X20
13 | 321124300 | CSERIES HANDBRAKE HANDLE WELDED ASSY

14 1321124200 | CSERIES HANDBRAKE LINK ROD WELDED ASSY

15 | 301137800 | CSERIES HANDBRAKE CHASSIS JOGGLE PLATE

16 | 183027400 | CSERIES HANDBRAKE CHASSIS JOGGLE PLATE BOSS
17 | 10811600 BEARING (PTO HOUSING)

18 | 088002400 | WASHER -10.8ID X 20.70D X 2MM THK

18A | 08824200 SHAKEPROOF WASHER - 1/4ID X 5/80D

19 | 04885900 M5 NYLOC NUT

20 | 06823300 SPLITPIN1X1/8

21 | 02825900 NEW PART NO: 028893500 SCREW HEX HEAD M8X20
22 | 08925400 M8 X 40 X 3MM HEAVY GUAGE WASHER

23 | 31336800 DECK LIFT PIN (FRONT)

24 | 31330800 SPACER, (HE C-SERIES SEAT SPRING)

25 | 27835400 SPRING RETAINING WASHER (SEAT)

26 | 25845600 NEW PART NO: 25858100 SPRING SLIDING SEAT
27 | 028003400 | M10 X 40MM SOCKET CAPSCREW ZINC PLATED

28 | 148013900 | CSERIES 2002 CUP HOLDER

28A | 148014000 | CSERIES 2002 HANBRAKE BLOCK

29 | 149510300 | OBSOLETE

30 |[359505100 | HANDBRAKE HANDLE BADGE

31 | 327181500 | NEW PART NO: 327009400 20/50 SWEEPER LIFT BAR
32 | 088002800 | M5 WASHER

33 | 149498000 | CSERIES HANDBRAKE MECHANISM NYLON BUSH
34 | 327171600 | R/H SWEEP LIFT CROSSBAR CON PL ASY D18/20

35 | 327171700 |L/HSWEEPER CROSSBAR CON PLATE ASY D18/20
36 | 11856900 JUBILEE CLIP (FUEL TANK HOSE)




37 | 35809500 PTO DANGER LABEL

38 | 35891200 SWEEPER BELT DECAL (SYMBOLS ONLY)

39 | 02941000 BOLT - M8 X 45MM (VAC)

40 | 08819501 NEW PART NO: 08819500 WASHER ZINC PLATED
41 | 31302700 NEW PART NO: 183016900 TRACK ROD END SPACER
42 | 32720300 H.E. SWEEPER LIFT ARM R/H

43 | 32721100 H.E. SWEPER LIFT ARM L/H

44 | 06849100 2MM R CLIP

45 | 04920100 M8 NYLOC NUT

46 | 3270285W0 | CSERIES HYDRO R BODY ASSY WILLIAMS

47 | 35931700 NEW PART NO: 35931701 42” DECAL

48 | 30133500 H.E. SWEEPER LIFT PLATE

49 | 32730801 REAR SEAT BOX ASSY

50 |30144900 NEW PART NO: 30114900 SEAT CHANNEL

51 | 189499900 | OBSOLETE

52 32708700 NEW PART NO: 32708701 PTO LEVER

53 018005700 | HX HD BOLT,ZINK PLT & CLEAR PASSIVATED

54 | 30134500 NEW PART NO: 405110200 PTO PLATE UPGRADE KIT
55 |04920100 M8 NYLOC NUT

56 | 31305100 PTO PLATE SPACER

57 | 52849200 NEW PART NO: 52849700 GROMMET SMALL

58 | 25831100 SPRING

59 |08104400 NEW PART NO: 08925400 HEAVY GAUGE WASHER
60 | 148014300 | M6 SOCKET SCREW CAP

61 | 301140300 | STAINLESS STEEL WEARSTRIP

63 | 148018500 | OIL RESERVOIR 2.5LTR

64 | 148014800 | K46 RESERVOIR HOSE

65 | 32723800 "PIGTAIL" BELT GUIDE

66 | 327023302 | CHASSIS C-SERIES

67 | 1495496300 | PTO FLAP - TRACTOR HE (PLASTIC)

68 | 31301800 SEAT PIVOT ROD

69 | 302005200 | A2050 P.T.O. FLAP HINGE

70 | 35931400 NEW PART NO: 35931301 |BS DECAL

71 | 1948592452 | NEW PART NO: 16872024250 TUFF TORQ VENT VALVE
72 | 078000800 | E CLIP M12 PLATED

73 | 27106600 NEW PART NO: 27106601 BEARING HOUSING

74 | 019479500 | M5 X 16MM FLANG BUTT HD SCKT DRIVE SCREW
75 | 018000300 | BOLT M6 X 20MM (VAC)

76 | 08827800 NEW PART NO: 08874300 7% T4 HP WASHER




77

04920500

NUT M6 NYLOC







1 04920100 M8 NYLOC NUT

2 08819501 NEW PART NO: 08819500 WASHER ZINC PLATED
3 27105800 BELT RETAINING BRACKET

4 18831600 SPACER JOCKEY WHEEL

5 20811500 PTO JOCKEY PULLEY

6 328955500 | C & WW PTO REAR BELT GUIDE

7 31351100 SWEEPER JOCKEY CAP

8 04886100 M10 NYLOC NUT

9 018001800 | BOLT - M8 X 50MM

10 | 328955100 | 2003 C SERIES JOCKEY PULLEY PLATE ASSY

11 | 02825900 NEW PART NO: 028893500 SCREW HEX HEAD

12 | 174008900 | MK3 PARK BRAKE ENGAGE ROD SLEEVE

13 | 2281110A | TRANSMISSION BELT

14 | 229503400 | NEW PART NO: 229503401 BELT

15 | 31330502 NEW PART NO: 31330500 ENGINE PULLEY

16 | 307187000 | TRACTOR PTO JOCKEY PULLEY PLATE

17 | 14946200 PLASTIC LEVER CAP

18 | 327361800 | DECK TENSION LEVER C SERIES HE 03

18 | 328956700 | NEW PART NO: 327361800 DECK TENSION LEVER
19 | 18833700 PIVOT (DECK OVERLOCK)

20 | 06823300 SPLITPIN1X1/8

21 | 31805601 318963200, NEW PART NO: 318963201 C SERIES PTO ROD
22 | 3270233W1 | CHASSIS C-SERIES MK3 WILLIAMS

23 | 3020070WO0 | TRACTOR CLUTCH PLATE WILLIAMS

24 | 327177700 | MANUAL RUNNING BOARD R/H, FROM 11/01

24 | 327177800 | NEW PART NO: 327177300 L/H ANGLED RUNNING BOARD ASSY
25 | 02825900 NEW PART NO: 028893500 SCREW HEX HEAD M8X20
26 | 08819501 NEW PART NO: 08819500 WASHER ZINC PLATED
27 04920100 M8 NYLOC NUT

28 | 187186100 | MK3 PARK BRAKE ENGAGE ROD TRUNNION

29 | 04886100 M10 NYLOC NUT

30 | 318952401 | CSERIES H/BRAKE ENGAGE ROD 10MM LONGER
31 |44813400 PULL SAFETY SWITCH

32 | 302005400 | C-SERIES BRAKE SWITCH MOUNTING PLATE

33 | 25812201 BRAKE RETURN SPRING

34 | 088002400 | WASHER -10.8ID X 20.70D X 2MM THK







3270233W1

CHASSIS C-SERIES MK3 WILLIAMS

307025900

C SERIES TRANSAXLE BRKT 2000 - 6MM THK

018005600

NEW PART NO: 02883200 M8X75MM HEX BOLT ZINC PLATED

08819501

NEW PART NO: 08819500 WASHER ZINC PLATED

31306200

PTO END SPACER

09823900

KEY

31306000

PTO SHAFT

20870700

NEW PART NO: 20870702 7” PTO PULLEY

OO NO(N|BW|IN |-

089418600

WASHER - M8 X 25 X 3 UNPLATED

[EEY
o

088000800

NEW PART NO: 088003800 SERRATED SHAKEPROOF WASHER

=
[y

02826000

BOLT - M8 X 25MM

[EEY
N

09830700

KEY, REAR WHEEL

=
w

229503400

NEW PART NO: 229503401 BELT

[EY
IS

478000300

NEW PART NO: 478000302 HYDROTX GEARBOX K46CM

[EY
(9

028662700

BOLT - M8X65MM

=
(o))

303071400

NEW PART NO: 307022200 PARK BRAKE SWITCH BRACKET

=
~N

018001800

BOLT - M8 X 50MM

[EY
(0¢]

327360900

HANDBRAKE TRANS. ROD 02 C SERIES

=
(Yo

30307101

2001 C-SERIES TRANSAXLE DEFLECTOR

N
o

04920100

M8 NYLOC NUT

N
=

313009400

NEW PART NO: 327020401 TRANSAXLE STEADY ASSY

N
N

327003WO0

P.T.O. BEARING HOUSING W-ASSY WILLIAMS

N
w

02826000

BOLT - M8 X 25MM

N
D

12860100

RIVET 4.8 X 16MM ALLOY POP

N
(9]

08868700

STARLOCK WASHER 1/4

N
(@)}

321123301

C-SERIES DUMP VALVE LEVER ASSEMBLY

N
~N

307191800

NEW PART NO: 307191801 TRANSAXLE THRUST WASHER

N
(0]

189498700

NEW PART NO: 189498701 TRANSAXLE SPACER

N
(\o)

08829900

NEW PART NO: 089423700 TRANSAXLE WASHER

w
o

198002000

WHEEL HUB FOR 20" WHEEL C/W STUDS & NUT

w
=

07921200

19MM EXTERNAL CIRCLIP

w
N

048000901

C/T SERIES REAR WHEEL NUT

w
w

198001200

20" REAR TYRE C-TRACTOR 20X8.0

w
D

088000800

NEW PART NO: 088003800 SERRATED SHAKEPROOF WASHER

w
D

11898800

GREASE NIPPLE

w
D

198001100

20" C-SERIES& C,4WD REAR RIM

w
D

24898700

"O" RING

w
ul

14889200

WHEEL VALVE

w
(0)}

14811800

HUB CAP (MOULDED)




37 | 02825900 NEW PART NO: 028893500 SCREW HEX HEAD M&8X20

38 | 208000600 | 208000400 NEW PART NO: 209044600 IDLER PULLEY C/W BEARING
39 | 31306200 PTO END SPACER

40 | 10811600 BEARING (PTO HOUSING)




20 Y S «

e
BATTERY CHARGER S :‘_::C(’}




2 301139400 | C/X SERIES FUSEBOX HOLDER

3 448008900 | SWITCH ON OFF ON

4 449666600 | NEW PART NO: 449666602 PSN SENSOR STRONG MAGNET
5 448010400 | 2003 C-SERIES HEADLIGHT LOOM

7 448008500 | BULB - C SERIES 2002

8 44936100 ELEC.CLUTCH MAGSTOP

9 44946800 NEW PART NO: 44947500 CLUTCH LOOM WARNER

10 | 448010000 | 18 & 20HP BATTERY LEAD

10 | 44812602 LEAD BATT TO SOLENOID 2003

11 | 44819200 EARTH LEAD

12 | 44812500 START LEAD

14 | 44814801 STARTER SOLENOID

15 | 458141300 | NEW PART NO: 405074100 SEALED BATTERY RETRO FIT KIT
16 | 528006900 | APEM IGNITION KEY

17 | 44949500 SEAT SWITCH

21 | 448010700 | WW IGN SWITCH C/W 1 OF EACH BIT

22 | 448009100 | LOOM - HONDA TWIN C SERIES 2003

24 | 449562800 | OBSOLETE

25 | 359509300 | OBSOLETE




P
BATTERY
CHARGER




1 449878400 | PC BOARD - HONDA ENGINE

2 301139400 | C/X SERIES FUSEBOX HOLDER

3 449665900 | WFT MOMENTRY/IGNITION SWITC BLOCK

4 449666600 | NEW PART NO: 449666602 PSN SENSOR STRONG MAGNET
5 448010400 | 2003 C-SERIES HEADLIGHT LOOM

6 449559100 | NEW PART NO: 449562700 ELECTRIC RELAY WITH DIODE
7 448008500 | BULB - C SERIES 2002

8 44815200 | ELECTRIC CLUTCH 20/50

9 44946800 | NEW PART NO: 44947500 CLUTCH LOOM WARNER
10 | 448010000 |18 & 20HP BATTERY LEAD

12 | 44812500 | START LEAD

13 | 307187800 | NEW PART NO: 148016700 PCB CASE

14 | 44814801 | STARTER SOLENOID

15 | 458141300 | NEW PART NO: 405074100 SEALED BATTERY RETRO FIT KIT
16 | 44949500 | SEAT SWITCH

17 | 448007700 | ACTUATOR C/W POTENTIOMETER

20 | 448010700 | WW IGN SWITCH C/W 1 OF EACH BIT

21 | 528006900 | APEM IGNITION KEY

22 | 448015100 | CSERIES LOOM + FUEL SENDER 2003

22 | 448015300 | HE LOOM + FUEL 03

26 | 448009200 | HE PCB FOR ACTUATORS & NET 2003

27 | 448002800 | DECK ACTUATOR

27 | 448005800 | ACTUATOR WARNER

29 | 448008900 | SWITCH ON OFF ON 2003

30 | 448004300 | DISCONTINUED

30A | 448005600 | REAR SOCKET FOR NET EMPTYING LOOM

31 | 148010600 | 2002 LIFT KIT COLLET KNOB

32 | 148011000 | COLLET KNOB CAP - ROTARY HE PCB 2001

33 | 449563000 | 449562800 OBSOLETE

34 | 359509600 | SIDE DECAL 7CWT DUMP TRUCK 2003

36 | 449561501 | DIAL HEIGHT SWITCH PCB 04 METAL SWITCH

37 | 448017102 | NEW PART NO: 448017104 DIAL HEIGHT PCB




.. il :
29~ = ) [
BATTERY CHARGER ‘

- -
w EL\)%—“’///
" =

-

--/

— 1
e .

il —




301139400

C/X SERIES FUSEBOX HOLDER

449665900

WFT MOMENTRY/IGNITION SWITC BLOCK

448010400

2003 C-SERIES HEADLIGHT LOOM

449559100

NEW PART NO: 449562700 ELECTRIC RELAY WITH DIODE

448008500

BULB - C SERIES 2002

44936100

ELECTRIC CLUTCH MAGSTOP

44946800

NEW PART NO: 44947500 CLUTCH LOOM WARNER

448010000

18 & 20HP BATTERY LEAD

44812602

LEAD BATTERY TO SOLENOID

44812402

EARTH LEAD 2003

44812500

START LEAD

44814801

STARTER SOLENOID

458141300

NEW PART NO: 405074100 SEALED BATTERY RETRO FIT KIT

44949500

SEAT SWITCH

448002800

DECK ACTUATOR

448005800

ACTUATOR WARNER

448015100

C SERIES LOOM + FUEL SENDER 2003

449562800

OBSOLETE

359509300

OBSOLETE




! DANGER !

—(I:I:I I\ ls] |—:hT
ANWAY DI: AT ALL TIMES




1. 358026500 | CHOKE / THROTTLE DASH DECAL 2003 C SERIES
2. 358030900 | NEW PART NO: 359513600 COUNTAX IGNITION & START DECAL
3. 358036500 | DISCONTINUED

4, 358026300 | DECK ENGAGE / SWP LIFT DASH 2003 C SERIES
5. 358031400 | DECK / HEADLIGHT CONSOL DECAL 2003

6. 358026700 | DECK HEIGHT ADJUST DASH DECAL 2003

7. 359507700 | OBSOLETE

8. 359505100 | HANDBRAKE HANDLE BADGE

9. 359507800 | OBSOLETE

9. 359507900 | OBSOLETE

10. | 359507600 | OBSOLETE

11 | 358026500 | CHOKE / THROTTLE DASH DECAL C SERIES

12. | 359508200 | WT MULCHER DECAL

13. | 359506701 | OBSOLETE

14. | 35891200 | SWEEPER BELT DECAL (SYMBOLS ONLY)

15. | 35809500 | PTO DANGER LABEL

16. | 35809701 | NOISE LABEL 100DB

16. | 359497101 | DECAL 105 DECIBEL

17 | 35803300 | RIDER DECK DANGER DECAL




